



Shaping the future for birds

Tunnel testing report Spring 2013

Test Report for: Guardian Glass

Date: June 10, 2013

Testing dates: April, 2013

Facility: Powdermill

One material tested:

SN68 on surface #2

"1/8" dark grey lines at 20% coverage on surface #3

Trials: 87 Score: 72

Testing notes

1. Scores indicate the % of trials in which birds flew towards the clear glass control
2. All samples tested *with* background
3. Guardian Glass may state that this glass was tested by American Bird Conservancy, with a score of 72 and may use the ABC logo in conjunction with this statement.